CALF RAISE
MACHINE

mm..um.u;;m@




PA RTS I-I ST IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

1. QTY| 2. QTY| 3, QTY QTY
x1 x1 x1 x1
NG ;}f~:\
LARGE FASTENING [FRONT FEET N2
BASE FRAME FOOT REST PLATE FRAME REAR FEET FRAME
6. QTY| 7. QTY| 8. QTY 9. QTY|10. QTY
x2 x1 x1 x1 x1
Q ) =
Q -
By
SMALL S PLATE LOADING
FASTENING PLATE |CATCH LEVER SMALL AXLE LARGE AXLE FRAME
. arvl12, - QY13 atv(14, a1Y(15, Qry
X2 . = x1 x1 x1 X2
ADJUSTABLELIFT 2" CONVERTER
KNEE PAD FRAME POP PIN SEAT SLEEVE
16. QTY
X2
SPRING CLIP

@SYNERGEE | CALF RAISE MACHINE p.




IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:

HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

| QTY| B. arvlc., QTY E. QTY

x5 x4 e x2 x4
N —
2) 2\ / 0
=), 7 \ oA
J//' O A\ =

M12x75 HEX HEAD |M10x20 HEX HEAD |M8x75 HEX HEAD M8x16 HEX HEAD

BOLT BOLT BOLT BOLT

F. QrY| G, QTY| H. QTY QTY
x10 x4 x12 X2

M12 WASHER M10 WASHER M8 WASHER M12 NUT M8 NUT

@SYNERGEE | CALF RAISE MACHINE 3




M12x75
BOLT

HARDWARE SIZING CHART

M10x20
BOLT

M8x75
BOLT I

M8x65 -
BOLT !l|\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\l

M8x16 @mmmmw
BOLT

@SYNERGEE' | CALF RAISE MACHINE 4



ASSEMBLY STEP PART GUIDE
STEP: 1

PART NAME QTY
Base Frame

Foot Rest

Large Fastening Plate
M8x75 Hex Bolt

M8 Washer

M8 Nut

C(T|O|w (N —(H#

M-bl\)—-—-_-

?(7

L

| on—o—-——— —0— -

[ —— e— -

0

@SYNERGEE

CALF RAISE MACHINE 5



ASSEMBLY STEP PART GUIDE

STEP: 2 # |PART NAME QTY

4. |[Front Feet Frame ]
5. |Rear Feet Frame ]
6. |Small Fastening Plate 2
A. | M12x75 Hex Bolt 4
F. |M12 Washer 8
. |MI2 Nut 4

A

@SYNERGEE

CALF RAISE MACHINE 6



ASSEMBLY STEP PART GUIDE
STEP: 3

PART NAME
Catch Lever
M12x75 Hex Bolt
MI12 Washer
M12 Nut

QTY

— (>N &

1
1
2
1

ey

@SYNERGEE' | CALF RAISE MACHINE 7



STEP PART GUIDE

PART NAME QTY
Small Axle

Large Axle

Plate Loading Frame
M10x20 Hex Bolt

MI10 Washer

o |

o|©

O|w
NIDN|—]|—]|—

@SYNERGEE' | CALF RAISE MACHINE 8



ASSEMBLY STEP PART GUIDE
STEP: 5

# |PART NAME QTY
1. [Knee Pad 2
12. | Adjustable Lift Frame 1
D. | M8x65 Bolt 4
H. | M8 Washer 4

12

@SYNERGEE' | CALF RAISE MACHINE 9



ASSEMBLY STEP PART GUIDE
STEP: 6

# | PART NAME QTY
13. [Pop Pin 1

@SYNERGEE' | CALF RAISE MACHINE 10



ASSEMBLY STEP PART GUIDE
STEP: 7

# |PART NAME QTY
[— 14. | Seat 1

E. | M8x16 Hex Bolt 4

H. [M8 Washer 4

@SYNERGEE' | CALF RAISE MACHINE 1



ASSEMBLY STEP PART GUIDE
STEP: 8

# (PART NAME QTY

15. [2” Converter Sleeve 2

_ |Grub screw (In 5
Converter Sleeve)

- | Allen Key -

(@

et |

@SYNERGEE' | CALF RAISE MACHINE 12



